PARTS CATALOG




INDEX

ENGINE
SECTION FIG #
CYLINDER HEAD EO01
CYLINDER E02
RIGHT CRANKCASE E03
RIGHT CRANKCASE 2 E04
LEFT CRANKCASE E05
LEFT SIDE COVER E06
CRANKSHAFT PISTON EQ07
TRANSMISSION E08
CLUTCH E09
OIL PUMP E10
ELECTRICAL E11
CARBURETOR E12

FRAME
SECTION FIG #
HANDLE BAR FO1
STEERING STEM F02
FRONT FENDER FO03
FRONT FORK F04
FRONT BRAKE PANEL FO05
FRONT WHEEL FO06
REAR WHEEL FO7
FUEL TANK FO08
SEAT F09
SIDE COVER F10
AIR CLEANER F11
MUFFLER F12
PEDAL F13
STEP F14
STAND F15
SWINGARM F16
REAR SHOCK ABSORBER F17
REAR FENDER F18
HANDLE SWITCH F19
FRAME F20
GRAPHICS F21




CONTENTS ENGINE GROUP

E01 CYLINDER HEAD

E02 CYLINDER

E03 RIGHT CRANKCASE




E10 OIL PUMP

E11 ELECTRICAL

E12 CARBURETOR

N S ittt
/' &5 <" - =9 /w e
S f--j;;é:"’-»- o ‘_P; o —‘, .
s T LK) E‘f_)/? :
) :: ! ;wfj' » i3 i
- | "2\\\\ 1
CONTENTS FRAME GROUP
F01 HANDLE BAR F02 STEERING STEM FO03 FRONT FENDER
N—= 2-119—, @:7 éq\s
s </ PG
o - o %
6 8 |
| =
- — 8 R 3 é é é §
b Lo r
F05 FRONT BRAKE PANEL F06 FRONT WHEEL
i
@\l\\
l o PL
1 vy




F07 REAR WHEEL

F08 FUEL TANK

F09 SEAT

0 v
\E-:ﬁ (’i‘

-3

2 —4

F12 MUFFLER

I

F14 STEP
L.
Sy S
oomwww
[ / :
: 1 1<
L
P Lds g,




F16 SWINGARM

F17 REAR SHOCK ABSORBER

F18 REAR FENDER




ENLARGED FIGURE
NEXT PAGE

EO1 CYLINDER HEAD

S
REF [PART NUMBER DESCRIPTION QTY §

N
1-1 GB5787-86 BOLT, HEX M6 X 28 3 13
1-2  |12301 COVER, CYLINDER HEAD 1 1
1-3  [12302 GASKET, CYLINDER HEAD COVER 1 1
1-4  [1441A HOLDER COMP., VALVE ROCKER ARM ASSEMBLY 1 1
1-5  [12201 BOLT, FR. BRAKE STOPPER ARM 3 13
1-6  [12205 WASHER, SEALING 4 [ 4
1-7  [12201-K1250 NUT, CYLINDER HEAD 4 | 4
1-8 [GB848-85 WASHER, PLAIN 2 12
1-9 [Lx156FM.01.05 PLUG, SPARK 1 1
1-10 [1431A ROD, PUSH 2 |2
1-11  |ORDER REF. 1-37 SEAT, EX. VALVE 1 1
1-12  |1223A GASKET, CYLINDER HEAD 1 1
1-13  |14702 COTTER, VALVE 4 [ 4
1-14 14701 RETAINER, VALVE SPRING 2 |2
1-15 |14704 SPRING, VALVE INNER 2 |2
1-16  |14703 SPRING, VALVE OUTER 2 |2
1-17  |Lx156FM.01.06 SEAL, VALVE STEM 2 |2
1-18 |Lx156FM.01-18 WASHER, VALVE SPRING INNER 2 |2
1-19 |Lx156FM.01-18 WASHER, VALVE SPRING OUTER 2 |2
1-20 12213 GUIDE, EX. VALVE 1 1
1-21 |ORDER REF. 1-37 O-RING 2 |2
1-22 12211 HEAD, CYLINDER 1 1
1-23 |Lx156FM.01-4 BOLT, STUD 2 |2
1-24 |1473A VALVE, IN. 1 1
1-25 [|1471A VALVE, EX. 1 1
1-26  [ORDER REF. 1-37 SEAT, IN. VALVE 1 1
1-27 [12204 BOLT, HEX. M8 x 78 1 1
1-28 [Lx156FM.01-9 O-RING 1 1
1-29 [Lx156FM.01.04 INSULATOR, CARBURETOR 1 1
1-30 |[Lx156FM.01-4 BOLT, STUD 2 |2
1-31  |GB6170-86 NUT, HEX. M6-Zn.DB 2 12
1-32 |GB5783-86 BOLT, HEX. M6x20 2 |2




EO1 CYLINDER HEAD
G
(=]
REF |PART NUMBER DESCRIPTION ary| 8
N
133 [12212 GUIDE, N. VALVE T
1-34__|UM12212 GUIDE, PUSH ROD 1| 1
1-35__|GB848-86 06 WASHER, SEALING 1| 1
1-36__|GB5787-86 BOLT, HEX. M6x12 1| 1
1-37__[1221A HEAD ASSY., CYLINDER ASSEMBLY 1| 1
1-38__|ORDER REF 1-4 SCREW, TAPPER ADJUSTING
1-39__|ORDER REF 1-4 NUT. TAPPER ADJUSTING

1-40

Lx156FM.01.04-1

INSULATOR COMP. , CARBURETOR




EO2 CYLINDER

G

=)
REF# |(PART # DESCRIPTION QTY §

N
2-1 Lx156FM.01-10 PIN, DOWEL 3 13
2-2 [Lx156FM.01-2 O-RING 1 1
2-3  [1211A CYLINDER ASSY. 1 1
2-4 |GB-783-86 M6x22 BOLT, HEX. 2 |2
2-5 (12102 GASKET, CYLINDER 1 1
2-6 (14443 WASHER, WAVE 1 1
2-7 [14441 FOLLOWER, CAM 2 |2
2-8  [14442 SHAFT, CAM FOLLOWER 1 1
2-9 (14444 O-RING 1 1




E03 RIGHT CRANKCASE

G

=)
REF [(PART NUMBER DESCRIPTION QTY §

N
3-1 1131A LEVER COMP, CLUTCH 1 1
3-2 11304 O-RING 1 1
3-3 11305 SPRING, CLUTCH LEVER 1 1
3-4 11306 CAM, CLUTCH LIFTER 1 1
3-5 GB91-86 PIN, SPLIT 2x16 1 1
3-6 GB5787-86 BOLT, HEX M6x40 10 | 10
3-7 Lx156FM.04.05 OIL SEAL 1 1
3-8 GB5787-86 BOLT, HEX M6x50 1 1
3-9 GB820-85 SCREW, PAN M5x25 1 1
3-10  |Lx147FM.01-32 PIN, DOWEL 2 |2
3-11 11302 GASKET, R. CRANKCASE COVER 1 1
3-12  |11301-00 COVER, R. CRANKCASE 1 1
3-13  |Lx156FM.01.05-4 O-RING 1 1
3-14 11303 GAUSE, OIL LEVEL 1 1
3-15 |ORDER REF. 3-12 PLUG 1 1
3-16 |ORDER REF. 3-12 TUBE, OIL RESTRAIN 1 1
3-17 |GB5787-86 BOLT, HEX M6x36 1 1
3-18 |A03000003B COVER COMP., R. CRANKCASE 1 1

ENLARGED FIGURE
NEXT PAGE




E03 RIGHT CRANKCASE

14

13




E04 RIGHT CRANKCASE 2

G

=)
REF [(PART NUMBER DESCRIPTION QTY §

N
41 11101 BOLT, CYLINDER STUD 2 |2
4-2 GB5782-86 BOLT, HEX. M6x55 1 1
4-3 11102 HOLDERM CLUTCH WIRE 1 1
4-4 1111A CRANKCASE ASSY., R. 1 1
4-5 Lx147FM.04-18 PIN, DOWEL 2 |2
4-6 GB276-82 6203 BEARNIG, RADIAL BALL 1 1
4-7 GB290 BEARING, NEEDLE HK1512V2 1 1
4-8 Lx156FM.04-1 TUBE, BREATHER RUBBER 1 1
4-9 Lx156FM.04-2 CLIP, BREATHER RUBBER TUBE 1 1
4-10 |GB5782-86 BOLT, HEX M6x28 2 |2




E05 LEFT CRANKCASE
G
=)
REF [(PART NUMBER DESCRIPTION QTY §
N
5-1 GB278-82 106 BEARING, RADIAL BALL 1 1 p
5-2 11201 GASKET, CRANKCASE 1 1] A7
5-3 Lx147FM.04-18 PIN, DOWEL 2 [ 2]+~
5-4 N/A ORDER REF. 5-28 WASHER, DRAIN PLUG 1 1
5-5 N/A ORDER REF. 5-28 BOLT, DRAIN PLUG 1 1
5-6 GB5782-86 BOLT, HEX. M6x50 919
5-7 Lx156FM.08.01 SCREEN COMP., OIL FILTER 1 1
5-8 Lx156FM.08-1 SPRING, OIL FILTER SCREEN 1 1
5-9 Lx156FM.01-4 O-RING 1 1 | |ENLARGED FIGURE
5-10 |Lx156FM.01-3 CAP, OIL FILTER 1 1 | [NEXT PAGE
5-11  |Lx156FM-11222 PLUG, BEARING PUSH 1 1
5-12  |Lx156FM-11223 SPRING, BEARING PUSH 1 1
5-13 |Lx156FM-11224 O-RING 1 1
5-14 |Lx156FM-11221 HOLDER, PUSH PLUG 1 1
5-15 |GB859-87 WASHER, SEALING 1 1
5-16  |GB5783-86 BOLT, HEX. M6x25 1 1
5-17  |UM12345 CONTACT COMP., NEUTRAL SWITCH 1 1
5-18 |UMGB5783-86 BOLT, HEX. 2 12
5-19 |UMLx156FM-11215 O-RING 1 1
5-20 |UMGB276-82 PLUG COMP., BEARING PUSH 1 1
5-21  |1125A SEAL, OIL (50x34x7) 1 1
5-22 |GB290-89 BEARING, NEEDLE HK101410 1 1
5-23 |11225-K1250 SEAL, OIL (20x34x7) 1 1
5-24 |Lx156FM-04-02 SEAL, OIL 1 1
5-25 |GB5783-86 BOLT, HEX. M6x12 2 12
5-26 111203 CLAMPER, WIRE HARNESS 1 1
5-27 |GB818-85 BOLT, HEX. M6x95 1 1
5-28 |1121A CRANKCASE ASSY., L. 1 1
5-29 |ORDER REF. 5-28 PLUG 1 1
5-30 |GB276-82-6204 BEARING, RADIAL BALL 1 1
5-31  |11205 BOLT, CYLINDER STUD 2 |2
5-32  |14104 WASHER, THRUST 1 1




E05 LEFT CRANKCASE

D0/S00C |~ |~ |~ [+
>
T Al I el I wal B
(¢}
4
)
-
o
(14
?
u i
a o
-G
alel (%=
< |<|»
=W HG
Olo SN
(@] =<
TM <l
o< [ofa
<|© G,S
s M (U] h
25z
AHRPM
Oln|O|n|a
o
Ll
m
=
=
4
- L=l
e [Z2212]8
< <=0
o |||~ |
Th ot |v|o|~
W (|||
(1'4 wvvvnv




E06

LEFT SIDE COVER

ENLARGED FIGURE
NEXT PAGE

G

=)
REF [(PART NUMBER DESCRIPTION QTY §

N
6-1 2531A GEAR ASSY., STARTER 1 1
6-2 25332 SIDE COVER, STARTING CLUTCH 1 1
6-3 2537A SHAFT, STARTER GEAR 1 1
6-4 11402 GASKET, L. CRANKCASE 1 1
6-5 GB290-89- BEARING, NEEDLE HK101410 3 13
6-6 11401-00 COVER, L.F. CRANKCASE(CETACEAN STYLE) 1 1
6-7 Lx147FM.04-8 O-RING 1 1
6-8 Lx147FM.04-9 CAP 1 1
6-9 GB70-85 BOLT M8x15 3 13
6-10 |GB5783-86 BOLT, HEX. M6x40 515
6-11  |11403-00 COVER, L.R. CRANKCASE 1 1
6-12 |GB5783-86 BOLT, HEX. M6x30 2 |2
6-13 |GB879-76 2x16 PIN, DOWEL 1 1
6-14 125351 SHAFT, REDUCTION GEAR 1 1
6-15 |2535A GEAR, REDUCTION 1 1
6-16  |GB3452.1-82 O-RING 1 1
6-17 111404 COVER, REDUCTION 1 1
6-18 |GB5787-86 BOLT, HEX. M6x18 3 13
6-19 |LC150FMG-3-A.04 CAP, LEFT BRAND (CETACEAN STYLE) 1 1
6-20 |Lx156FM.04-11 O-RING 1 1
6-21 |GB5783-86 BOLT, HEX. M6x50 2 |2
6-22 |Lx147FM.04-18 PIN, DOWEL 2 |2
6-23 125331 ONE-WAY CLUTCH ASSY. 1 1
6-24 125302 ROLLER 3 13
6-25 125303 SPRING SLEEVE 3 13
6-26 125304 SPRING, ONE-WAY CLUTCH ROLLER 3 13
6-27 125333 SPRING HOLDER 3 13
6-28 |2533A STARTING CLUTCH COMP 1 1
6-29 |UMGB70-85 BOLT 4 | 4




E06 LEFT SIDE COVER




EO07

CRANKSHAFT PISTON

G

=)
REF [(PART NUMBER DESCRIPTION QTY §

N
71 13100-1 PISTON RING SET 1 1
7-4 13203 PIN, CRANK 1 1
7-5 Lx156FM.03-9 CLIP, PISTON PIN 2 12
7-6 Lx156FM.03-8 PIN, PISTON 1 1
7-7 13101 PISTON 1 1
7-8 13206 ROD, CONNECTING 1 1
7-9 13207 KEY, WOODRUFF 1 1
7-10  ]13205 GEAR, TIMING DRIVE 1 1
7-11  |1321A VZ632872J BEARING, RADIAL BALL 1 1
712 (13201 CRANKSHAFT, L. 1 1
7-13  |1325A BEARING, CONNECTING ROD LARGE END 1 1
7-14 (13202 CRANKSHAFT, R. 1 1
7-15  |1323A BEARING, RADIAL BALL 1 1
7-16 123101 GEAR, PRIMARY DRIVE 1 1
7-17  |Lx156FM.08.03 OIL FILTER ASSY. 1 1
7-18  |13001 BOLT 1 1
7-19  |Lx156FM.06-5 LOCKING NUT 1 1
7-20 |Lx156FM.06-3 WASHER 1 1
7-21  ]13200 CRANKSHAFT ASSY. 1 1
7-22 113208 PLUG 1 1

< 6.{ - ‘ )=
‘9{)0,) : By J,_?l -
Cog L g K.

ENLARGED FIGURE
NEXT PAGE




E07 CRANKSHAFT PISTON




ENLARGED FIGURE 2
PAGES DOWN

E08 TRANSMISSION
G
=)
REF [(PART NUMBER DESCRIPTION QTY §
N
8-1 N/A ORDER REF. 8-64 WASHER, TRHUST 1 1
8-2 N/A ORDER REF. 8-64 COLLAR, KICK SPINDLE 1 1
8-3 N/A ORDER REF. 8-64 SPRING, KICK STARTER 1 1
8-4 N/A ORDER REF. 8-64 RETAINER, STARTER SPRING 1 1
8-5 N/A ORDER REF. 8-64 SPINDLE, KICK STARTER 1 1
8-6 N/A ORDER REF. 8-64 PINION, KICK STARTER 1 1
8-7 N/A ORDER REF. 8-64 WASHER, TRHUST 1 1
8-8 N/A ORDER REF. 8-64 SET, RING 4 [ 4
8-9 N/A ORDER REF. 8-64 RATCHET, KICK STARTER 1 1
8-10 |N/A ORDER REF. 8-64 SPRING, KICK STARTER RATCHET 1 1
8-11 |N/A ORDER REF. 8-64 WASHER, TRHUST 1 1
8-12 |N/A ORDER REF. 8-64 PLATE ASSY., RATCHET GUIDE 1 1
8-13 |N/A ORDER REF. 8-64 CIRCLIP, EXTERNAL 1 1
8-14 |N/A ORDER REF. 8-64 WASHER, THRUST 1 1
8-15 |GB5783-86 BOLT, HEX. M6x10 2 |2
8-16  |Lx156FM.05.01-3 PLATE, FIXING 1 1
8-17 123401 SPROCKET, DRIVE 1 1
8-18 |Lx156FM.05.01-8 WASHER, THRUST 1 1
8-19 23342 GEAR, COUNTERSHAFT SECOND 1 1
8-20 23345 GEAR, COUNTERSHAFT FIFTH 1 1
8-21 |Lx156FM.05.01-5 CIRCLIP, EXTERNAL 1 1
8-22 123241 COUNTERSHAFT, TRANSMISSION 1 1
8-23 123344 GEAR, COUNTERSHAFT FOURTH 1 1
8-24 |Lx156FM.05.01 WASHER, THRUST 3 13
8-25 23343 GEAR, COUNTERSHAFT THIRD 1 1
8-26 |Lx156FM.05.01 WASHER, THRUST 1 1
8-27 123341 GEAR, COUNTERSHAFT LOW 1 1
8-28 23312 COLLAR 1 1
8-29 123346 GEAR ONLY, IDLE STARTER 1 1
8-30 |LxFM.05.01.02 COLLAR, IDLE STARTER GEAR ONLY 1 1
8-31 |Lx156FM.05.01 WASHER, THRUST 1 1
8-32 |GB894-86 COLLAR 2 |2




ENLARGED FIGURE
NEXT PAGE

O

o
REF |PART NUMBER DESCRIPTION QTY §

N
8-33 |23311 GEAR, STARTER 1 1
8-34 |Lx156FM.05.01 WASHER, THRUST 1 1
8-35 [23221 MAINSHAFT, TRANSMISSION 1 1
8-36 |23323 GEAR, MAINSHAFT THIRD 1 1
8-37 23324 GEAR, MAINSHAFT FOURTH 1 1
8-38 23325 GEAR, MAINSHAFT FIFTH 1 1
8-39 23322 GEAR, MAINSHAFT SECOND 1 1
8-40 |Lx156FM.05.01 WASHER, THRUST 1 1
8-41 |A08109008 PEDAL ASSY., GEARSHIFT 1 1
8-42 |24304 WASHER, THRUST 2 | 2
8-43 |GB894.1-86 CIRCLIP, INTERNAL 1 1
8-45 24303 SPRING GEARSHIFT RETURN 1 1
8-46 [2431A SPINDLE ASSY GEARSHIFT 1 1
8-47 |24302 PLATE, GEARSHIFT 1 1
8-48 24301 SPRING, GEARHSHIFT PLATE 1 1
8-49 |GB894.1-86 CIRCLIP, EXTERNAL 1 1
8-50 |Lx156FM.05.02-3 SHAFT, GEARSHIFT FORK GUIDE 1 1
8-51 |Lx156FM.05.02-4 FORK, R. GEARSHIFT 1 1
8-52 |Lx156FM.05.02-5 FORK, CENTER GEARSHIFT 1 1
8-53 |Lx156FM.05.02-6 FORK, L. GEARSHIFT 1 1
8-54 124003 DURM, GEARSHIFT 1 1
8-55 |GB119-864x10 PIN, DOWEL 1 1
8-56 |24001 CAM, GEARSHIFT 1 1
8-57 |GB5786-86 BOLT, HEX. M6x25 1 1
8-58 |GB5783-86 BOLT, HEX. M6x20 1 1
8-59 |2403A STOPPER COMP., GEARSHIFT DRUM 1 1
8-60 24002 SPRING, SHIFT DRUM STOPPER 1 1
8-62 |A08405007 WASHER, THRUST 1 1
8-63 42060204 BOLT HEX M6 X 20 1 1
8-64 |A08300001 SPINDLE COMP KICK STARTER 1 1
8-65 [G08200000 COUNTERSHAFT COMP TRANSMISSION 1 1
8-66 |G08500003 DRUM COMP., GEARSHIFT 1 1
8-67 |A08400002 GEAR SHIFT COMP (UMG08500004 superceeded by A08400002) 1 1
8-70 |GB119-86 ROTOR, NEUTRAL SWITCH 1 1




[ 8-71 [Lx156FM.04.02 |OIL SEAL 14X28X7 [ 1 [ 1]

E08 TRANSMISSION




E09

CLUTCH

G

=)
REF [(PART NUMBER DESCRIPTION QTY §

N
9-1 21007 ROD, CLUTCH LIFTER 1 1
9-2 21006 PIN, CLUTCH LIFTER GUIDE 1 1
9-3 GB5783-86 BOLT, HEX. M6x25 4 [ 4
9-4 GB97.1-85 6 WASHER 4 [ 4
9-5 G276-82 E101 BEARING, RADIAL, BALL 1 1
9-6 GB894.1-86 CIRCLIP, EXTERNAL 1 1
9-7 21005 PLATE, CLUTCH LIFTER 1 1
9-8 21004 SPRING 4 14
9-9 21002 CENTER ASSY,., CLUTCH 1 1
9-10  |2121A DISK ASSY., CLUTCH FRICTION 515
9-11  |21003 PLATE, CLUTCH 4 14
9-12 121102 PLATE, CLUTCH PRESSURE 1 1
9-13 121001 WASHER, SPLINE 1 1
9-14 121100 OUTER, CLUTCH 1 1
9-15 |A09200001 CENTER COMP., CLUTCH 1 1




E10

OIL PUMP

G

=)
REF [(PART NUMBER DESCRIPTION QTY §

N
10-1  [GB5783-86 M5x20 SCREW, PAN 2 |2
10-2 15109 WASHER (€ CLIP) 1 1
10-3  |15108 BODY, OIL PUMP 1 1
10-4  |15407 SHAFT, OIL PUMP 1 1
10-5 15106 GEAR ASSY,, OIL PUMP DRIVE 1 1
10-6  |15104 PLATE, OIL PUMP 1 1
10-7 _ |15103 ROTOR, OIL PUMP OUTER 1 1
10-8  |15105 ROTOR, OIL PUMP INNER 1 1
10-9  |15102 GASKET, OIL PUMP COVER 1 1
10-10 |15102 COVER, OIL PUMP GEAR 1 1
10-11  |GB819-85 M4x12 SCREW, PAN 2 |2
10-12  |15109-1 OIL PUMP ASS'Y 1 1




E11 ELECTRICAL
G
=)
REF [(PART NUMBER DESCRIPTION QTY §
N
111 [A12300006 C.D.l 1 1
11-2  [A1250008 RECTIFIER, REGULATOR 1 1
11-3  [A12400007 COIL, IGN. 1 1
11-4  |A12200005 RELAY, STARTER 1 1
11-5 [31100 GENERATOR ASSY 1 1
11-6  [540501621 SCREW, PAN. 2 |2
11-7  [540502521 SCREW, PAN. 3 13
11-8  [3111A STATOR, ASSY. 1 1
11-9  [|A06013000 BOLT, HEX. 3 13
1110  [3113A FLYWHEEL ASSY. 1 1
11-11 (31101 CABLE SLEEVE 1 1
1112 (31200 MOTOR, STARTER 1 1
1113  [31200-1 O-RING 1 1

ENLARGED FIGURE
NEXT PAGE




E11 ELECTRICAL




E12 CARBURETOR
G
=)
REF [(PART NUMBER DESCRIPTION QTY §
N
12-1  [N/A ORDER REF. 12-39 PLUNGER 1 1
12-2  [N/A ORDER REF. 12-39 NEEDLE 1 1
12-3  [N/A ORDER REF. 12-39 CIRCLIP 1 1
12-4 [N/A ORDER REF. 12-39 CIRCLIP SPRING 1 1
12-5 [N/A ORDER REF. 12-39 PLUNGER RETURN SPRING 1 1
12-6  [N/A ORDER REF. 12-39 COVER SEAL 1 1
12-7  [N/A ORDER REF. 12-39 COVER 1 1
12-8 [N/A ORDER REF. 12-39 ADJUSTING TUBE 1 1
12-9  [N/A ORDER REF. 12-39 DUST GUARD 1 1
12-10 [N/A ORDER REF. 12-39 OVER SPEED PUMP COMP. 1 1
12-11  [N/A ORDER REF. 12-39 CARBURATOR BODY 1 1
12-12  [N/A ORDER REF. 12-39 CHOCK LEVER 1 1
12-13 [N/A ORDER REF. 12-39 ADJUSTING COMP. IDLING SPEED 1 1
12-14 [N/A ORDER REF. 12-39 ADJUSTING SCREW. IDLING SPEED 1 1
12-15 [N/A ORDER REF. 12-39 SPRING, IDLING SPEED 1 1
12-16  [N/A ORDER REF. 12-39 GASKET 1 1
12-17 [N/A ORDER REF. 12-39 AIR ADJUSTING COMP. 1 1
12-18 [N/A ORDER REF. 12-39 AIR ADJUSTING WASHER 1 1
12-19 [N/A ORDER REF. 12-39 AIR ADJUSTING SEAL RING 1 1
12-20 [N/A ORDER REF. 12-39 AIR ADJUSTING SPRING 1 1
12-21 [N/A ORDER REF. 12-39 AIR ADJUSTING SCREW 1 1
12-22 [N/A ORDER REF. 12-39 MAIN JET 1 1
12-23 [N/A ORDER REF. 12-39 JET. NEEDLE 1 1
12-24 [N/A ORDER REF. 12-39 MAIN JET VALVE 1 1
12-25 [N/A ORDER REF. 12-39 JET 1 1
12-26 [N/A ORDER REF. 12-39 FLOAT COMP. 1 1
12-27 [N/A ORDER REF. 12-39 FLOAT NEEDLE 1 1
12-28 [N/A ORDER REF. 12-39 NEEDLE VALVE CONNECTING HOOK 1 1
12-29 [N/A ORDER REF. 12-39 GFLOAT VALVE 1 1
12-30 [N/A ORDER REF. 12-39 FLOAT VALVE, PIN 1 1
12-31 [N/A ORDER REF. 12-39 FLOAT CHAMBER COMP. 1 1
12-32  [N/A ORDER REF. 12-39 FLOAT CHAMBER SEAL 1 1

ENLARGED FIGURE
NEXT PAGE




E12 CARBURETOR

D0/S00C |~ |~ [~~~ |~

>

- ||| M|— ]| —

()

2

)

=

o

(14

(&]

mw RW

° ol |2
4l 18lo >
al |O]»n %)
|
W 2| 1)
L f 55 o f <
Sn(Q(L 1

== ()

Ol9|<|< =
Z|IZ|T|T <
200 | 2
o|o|<|<|, w|@
~[~[O|O|%|m|x
wlwl 213 2D(<
S5O0
DD O
o bl kel b el
AN|N|N|N|N|N
W s fw fw

14 [T} [ {j ) o

_n._m rjrix|x|x|x

s |x|e|e|r|o|x

= W | w fw
(a][a]a]lia]ia]ia)]

Z |x|o|le|o|e|o

£ [Olo|o]|o]o|o|8

< < << << <K =
I=l=I=I=I=|©

o ZI1ZI1Z|1Z|Z| 2|~

w M ITIO|O|N|[O]|D

o N[ e
|||




F1

HANDLE BAR

G

=)

REF [(PART NUMBER DESCRIPTION QTY §
N

11 56110-K1250 HANDLEBAR 1 1
1-2 51310-K1250 BRIDGE, FORK TOP 1 1
1-3 53114-K1250 NUMBER PLATE SUPPORT (UPPER) 1 1
1-4 GB5787-85 BOLT M8X40-Zn.DB 2 |2
1-5 51633-K1250 NUT, STEERING STEM 1 1
1-6 51632-K1250 WASHER, STEERING STEM 1 1
1-7 GB5787-86 BOLT M6X14-Zn.DB 2 12
1-8 56211-K1250 HOLDER, HANDLEBAR (UPPER) 2 12
1-9 01204-K1250 BOLT 4 14
110 [51616-Y1000 RUBBER CAP 1 1
111 [GB859-86 SPRING WASHER 8-Zn.DB 4 14
56111-K12-BU UM-NSTYLE BAR PAD BLUE 1 1

112 56111-K12-PK UM-NSTYLE BAR PAD PINK 1 1
56111-K12-OR UM-NSTYLE BAR PAD ORANGE 1 1
56111-K12-RD UM-NSTYLE BAR PAD RED 1 1
56112-K1250-BU RIGHT HAND GUARD BLUE 1 1

1413 56112-K1250-PK RIGHT HAND GUARD PINK 1 1
56112-K1250-OR RIGHT HAND GUARD ORANGE 1 1
56112-K1250-RD RIGHT HAND GUARD RED 1 1
56113-K1250-BU LEFT HAND GUARD BLUE 1 1

114 56113-K1250-PK LEFT HAND GUARD PINK :]] :]]
1 1

56113-K1250-OR

LEFT HAND GUARD ORANGE

56113-K1250-RD

LEFT HAND GUARD RED




9
—9 12

11— 11 9.



F2 STEERING STEM

G

=)
REF [(PART NUMBER DESCRIPTION QTY §

N
21 51422-K1250 GUIDE, CABLE SUPPORT 1 1
2-2 51421-K1250 GUIDE, BRAKE CABLE 1 1
2-3 51621-K1250 BEARING 1 1
24 3202005/06GB/T297-94 STEERING 1 1
2-5 51631-K1250 NUT 1 1
2-6 GB5787-85 BOLT M10x1.25X35-Zn.DB 2 |2
2-7 51649-K1250 DUST COVER 1 1
2-8 51410-K1250 STEM SUB ASSY 1 1
2-9 GB5787-85 BOLT M6x16-Zn.DB 1 1




F3 FRONT FENDER
G
=)
REF [(PART NUMBER DESCRIPTION QTY §
N
53111-K1250-RD FENDER, FR. RED 1 1
3-1 53111-K1250-OR FENDER, FR. ORANGE 1 1
53111-K1250-PK FENDER, FR. PINK 1 1
53111-K1250-BU FENDER, FR. BLUE
3-2 53113-K1250 NUMBER PLATE SUPPORT (DOWN) 1 1
53112-K1250-RD PLATE, FR. NUMBER RED 1 1
33 53112-K1250-OR PLATE, FR. NUMBER ORANGE 1 1
53112-K1250-PK PLATE, FR. NUMBER PINK 1 1
53112-K1250-BU PLATE, FR. NUMBER BLUE
3-4 61312-K1250 BOLT 1 1
3-5 61312-K1250 BOLT 1 1
3-6 61312-K1250 BOLT 2 |2
3-7 61312-K1250 BOLT 2 |2
3-8 61312-K1250 BOLT 1 1
3-9 53115-K1250 STAY, FR. FENDER 1 1

*ALL PLASTICS COME WITH STICKERS.

l ﬁﬁé

ENLARGED FIGURE
NEXT PAGE




F3 FRONT FENDER




F4 FRONT FORK

G

(=]
REF |PART NUMBER DESCRIPTION QTY §

N
41 51100-K1250 FRONT FORK SUB-ASSY ASSY 1 1
4-2 51120-K1250 FRONT FORK SUB-ASSY ASSY (L) 1 1
4-3 51130-K1250 FRONT FORK SUB-ASSY ASSY ® 1 1
4-4 51109-K1250 CLIP 2 2
4-5 51108-K1250 DUST COVER ROLLER 2 2
4-6 51107-K1250 OIL SEAL 2 2




F5 FRONT BRAKE PANEL

G

(=]
REF |PART NUMBER DESCRIPTION QTY §

N
5-1 59000-K1250 FRONT BRAKE ASSY 1 1
5-2 59201-K1250 FRONT BRAKE DISC 1 1
5-3 59142-K1250 BOLT M6 ALLEN 4 | 4
5-4 59311-K1250 FRONT BRAKE LEVER 1 1
5-5 59210-K1250 FRONT BRAKE HOSE 1 1
5-6 59480-K1250 FRONT BRAKE PUMP (UPPER) 1 1
5-7 59460-K1250 FRONT BRAKE PUMP (DOWN) 1 1
5-8 59410-K1250 FRONT BRAKE PAD 2 2
5-9 59141-K1250 BOLT 1 1
5-10 |59219-K1250 CLIP 1 1




F6

FRONT WHEEL

G

=)
REF [(PART NUMBER DESCRIPTION QTY §

N
6-1 54711-K1250 AXLE, FR. WHEEL 1 1
6-2 GB6187-86 SELF-LOCKING NUT M12X1.25-Zn.DB 1 1
6-3 55321-41250 SPOKE SET B 36 [ 36
6-4 55326-41250 SPOKE NUT 36 [ 36
6-5 55112-41250 COLLAR, FR. AXLE DISTANCE diam.12 x 52 1 1
6-6 55100-41250 WHEEL ASSY, FR. 1 1
6-7 55311-41250 RIM, FR. WHEEL 1 1
6-8 55120-K1250 TIRE, FR. 1 1
6-9 55200-41250 TUBE, TIRE 1 1
6-10 |55300-41250 FLAP, TIRE 1 1
6-11  |55341-41250 DUST SEAL 1 1
6-12  |55313-41250 SPACER (L/R) diam. 12 x 23 2 |2
6-13  |55342-41250 DUST SEAL 1 1
6-14 |80101 GB278-82 BEARING FRONT WHEEL 2 |2
6-15 |54111-K1250 HUB, FR. 1 1




ENLARGED FIGURE
NEXT PAGE

F7 REAR WHEEL
G
(=]
REF [(PART NUMBER DESCRIPTION QTY §
N
7.1 65000-K1250-1 WHEEL RIM ASS'Y RR. 1 1
65000-K2250-1 WHEEL RIM ASSY (2007 Model, different hub and sprocket) 1
7-2  |165331-K1250-1 SPACER I (R) 1 1
7-3  165330-K1250 CALIPER BRAKE SUPPORT 1 1
7-4  |65331-K1250-2 SPACERII (R) 1 1
7-5  164712-K1250-1 SPACER (L) diam.12 x 20.5 1 1
7-6  143320-K1250 TAPPET ASSY 1 1
7-7  |GB882-86 B6X18 PIN 1 1
7-8  |GB91-86 2X15 COTTER PIN 1 1
7-9  143310-1250 BRAKE PEDAL ASSY 1 1
7-10  [69000-K1250 REAR BRAKE ASSY 1 1
7-11  |69008-K1250 REAR BRAKE 1 1
7-12  [69007-K1250 OIL TANK HOSE 1 1
7-13  [69009-K1250 REAR BRAKE HOSE 1 1
7-14  169010-K1250 CLIP 1 1
7-15  169005-K1250 OIL TANK 1 1
7-16  [69006-K1250 REAR BRAKE CALIPER 1 1
7-17  [69003-K1250 BRAKE PAD SET (2 PADS) 1 1
7-18  [65352-K1250-1 SPOKE 36 [ 36
719 64511-K1250-1 DRIVE SPROCKET E=46 1 1
64511-K2250 DRIVE SPROCKET E=46 (2007 Model) 1
7-20 [(GB6177-86 NUT M10X1.25 4 | 4
7-21  [65001-K1250 BOLT 4 14
7-22 165002-K1250 CLIP 1 1
7-23  |65003-K1250 OIL SEAL (L) 1 1
7-24 [65004-K1250 RUBBER 4 | 4
7-25 [65005-2034-7 OIL SEAL (R ), 20 X 34 X 7 (old 65005-K1250 superceeded) 1 1
7-26  |165006-K1250 SPACER 1 1
7-27 [65320-K1250 WHEEL HUB 1 1
7-27-1 |65320-K2250 WHEEL HUB (2007 MODEL) 1
7-28 [GB5787-86 BOLT M8X14 2 |12
7-29 [GB5783-86 BOLT M6X12 1 1




F7 REAR WHEEL

O

o
REF |PART NUMBER DESCRIPTION QTY §

N
7-30 |GB5783-86 BOLT M6X12 1 1
7-31 |GB5787-86 BOLT M6X20 1 1
7-32 |(GB5787-86 BOLT M6X25 1 1
7-33 |GB6187-86 M6 NUT SETLACK 1 1
7-35 |69001-K1250 REAR BRAKE DISC 1 1
7-36 |69012-K1250 BOLT 3 |3
7-37 |64711-K1250 AXLE RR. WHEEL, M12 x 220 (NOT IDENTIFIED IN PICTURE) 1 1
7-38 |GB6187-86(M12) SELF LOCKING NUT M12 x 1,25 1 1
7-39 |65320-K1250-1 WHEEL HUB, ASSY 1 1
7-40 |65100-K1250 TIRE RR 1 1
7-41 |55201-41250 REAR TIRE INNER TUBE 1 1

REAR TIRE R.H VIEW

REAR TIRE L.H VIEW




F8

FUEL TANK

ENLARGED FIGURE
NEXT PAGE

L<=)
o
REF |PART NUMBER DESCRIPTION aty| 8
N
81  |44300-K1250 PETCOCK ASSY K
82 |GB96-85 WASHER 6-140HV-ZnDJ 2 |2
83 |GB859-85 LOCK WASHER 6-ZnDJ 2 |2
84  |47132-K1250 RUBBER, TANK SETTING K
85  |44542-K1250 RUBBER, TANK MOUNTING 2 2.
8-6  |44543-K1250 COLLAR. TANK SETTING 2 |2
87  |44100-K1250 TANK, FUEL T 1
8-8  |44601-K1250 BAND, RR. TANK K
8-9  |44314-K1250 TUBE, FUEL CAP BREATHER HE
810 |47133-K1250 GROMMET, SHROUD 2 |2
47110-K1250-OR SHROUD SET, R. TANK ORANGE K
47110-K1250-PK SHROUD SET, R. TANK PINK T
811 [47110-K1250-BU SHROUD SET, R. TANK BLUE T | 1
47110-K1250-RD SHROUD SET, R. TANK RED 1| 1
47120-K1250-OR SHROUD SET, L. TANK ORANGE T |1
6.4z |47120-K1250-PK SHROUD SET, L. TANK PINK K
47120-K1250-BU SHROUD SET, L. TANK BLUE K
47120-K1250-RD SHROUD SET, L. TANK RED 71
813 |44200-K1250 CAP ASSY., FUEL TANK K
8-14 |GB6170-86 NUT M6-Zn.DJ 2 | 2
815 |44541-K1250 BRACKET, FR. FUEL TANK 2 |2
8-16  [44312-K1250 TUBE, FUEL (SUPERCEEDED BY 44314-K1250) 1 1
817 |44603-K1250 COLLAR, BATTERY (LOWER) K
818 |47131-K1250 SCREW A, COWEL SETTING 2 |2
821 |44602-K1250 SCREW , SPECIAL T 1
8-22 |GB5787-86 BOLT M6x20-Zn.DJ 2 |2
8-23 |44315-K1250 CLIP, TUBE 2 |2
8-24 |GB5787-86 BOLT M6x40-Zn.DJ 2 |2
8-25 |GB5787-86 WASHER 6-140HV-Zn.DJ 2 |2
8-26 |44544-K1250 COLLAR 4 |4
827 |GB70-85 BOLT M6x14-Zn.DB 2 |2

ALL PLATICS COME
WITH STICKERS.




| 8-28 |GB5787-86 [BOLT M6x16-Zn.DJ [ 4 [ 4]

F8 FUEL TANK




F9 SEAT
S
REF |PART NUMBER DESCRIPTION arv| 8
N
45100-K1250-BU SEAT ASSY BLUE I
45100-K1250-PK SEAT ASSY PINK K
91 [45100-K1250-0R SEAT ASSY ORANGE K
45100-K1250-RD SEAT ASSY RED T 1
92 |GB859-86 LOCK WASHER 6-Zn.DJ 2 | 2
93 |GB96-85 WASHER 6-140HV-Zn.DJ 2 | 2
94 |GB170-86 NUT M6-Zn.DJ 2 2
45101-KUM-BU UM-NSTYLE SEAT COVER BLUE T 11
o5 |[4510TKUMPK UM-NSTYLE SEAT COVER PINK T
45101-KUM-OR UM-NSTYLE SEAT COVER ORANGE T
45101-KUM-RD UM-NSTYLE SEAT COVER RED T

-2
-__3

S —4




F10 SIDE COVER

G

(=]
REF |PART NUMBER DESCRIPTION QTY §

N
10-1  |47311-K1250 COVER, R. SIDE 1 0
10-2 |47316-K1250 GROMMET, AIR CLEANER HOUSING 2 | 2
10-3 |47315-K1250 GROMMET, SIDE COVER 2 | 2
10-4 |47312-K1250 COVER, L. SIDE 1 1
10-5 |61312-K1250 BOLT 2 | 2

*ALL PLASTICS COME WITH STICKERS.




F11_AIR CLEANER
G

(=]

REF |PART NUMBER DESCRIPTION QTY §
N

111 13700-K1250 AIR CLEANER ASSY 1 1
11-2  |13781-K1250 RUBBER TUBLE 1 1
11-3  |1378-K1250 CLIP 1 1
11-4 |13810-K1250 CLEANING ELEMENT 1 1
11-5 |GB5787-86 BOLT M6x14-Zn.DJ 2 | 2
11-6  [GB96-85 WASHER 6-140HV-Zn.DJ 2 | 2
11-7 |13701-K1250 TOOL BOX 1 1
11-8 |82100-K1250 TOO ASSY 1 1

[
©/6\@




F12 MUFFLER
S
REF |PART NUMBER DESCRIPTION ary| 8
N
12-1 [14300-K1250 MUFFLER ASSY BLACK (OLDER MODEL) 1 |1
121 [14303-K1250 MUFFLER ASSY STAINLESS STEEL (NEW MODEL) 1|1
12-2  |14381-K1250 GASKET 1|1
12-3 |GB5787-86 BOLT M6x20-Zn.DJ 2 | 2
12-4 |GB96-85 WASHER 8-140HV-Zn.DJ 2 | 2
12-5 |GB5787-86 BOLT M6x35-Zn.DJ 1|1
12-6 |GB96-85 WASHER 6-140HV-Zn.DJ 1|1
12-7 |GB6117-86 NUT M6-Zn.DB 2 | 2
12-8 |GB589-87 LOCK WASHER 9-Zn.DB 2 | 2
12-9  [14301-K1250 HEAT SHIELD BLACK (OLDER MODEL) 1 |1
12-9  [14901-K1250 HEAT SHIELD STAINLESS STEEL (NEW MODEL) 1|1
N/A_ [14302-K1250 EXHAUST PIPE ASSY STAINLESS STEEL (NEW MODEL) 1|1

* ALL HARDWARE PARTS WILL FIT BOTH MODELS




F13 PEDAL

S
REF [(PART NUMBER DESCRIPTION QTY §

N
131 [25000-K1250 PEDAL, GEARSHIFT 1 1
13-2  [26300-K1250 ARM ASSY, KICK STARTER 1 1
13-3  [43310-K1250 ROD, RR. STARTER 1 1
13-4 [43110-K1250 PEDAL, BRAKE 1 1
13-5 [43132-K1250 SLEEV, RR. BRAKE PIVOT 1 1
13-6  [43131-K1250 SPRING, BRAKE PEDAL 1 1
13-7  |GB5783-86 BOLT M6x25-Zn.DB 1 1
13-8 |GB6170-86 NUT M6-Zn.DB 1 1
13-9  [43300-K1250 REAR BRAKE ROD ASSY 1 1
13-10  [43321-K1250 SPRING A, BRAKE ROD 1 1
1311 [43322-K1250 JOINT, BRAKE ARM 1 1
13-12  [43301-K1250 NUT 1 1
1313 [GB96-85 WASHER 0-140HV-Zn.DB 1 1
13-14 [GB5783-86 BOLT M8x25-Zn.DB 1 1
13-15 [GB5787-86 BOLT M6x20-Zn.DB 1 1




F14 STEP
S
REF [(PART NUMBER DESCRIPTION QTY §
N
14-1  |GB882-86 B8x40-Zn.DB PIN, STEP BAR JOINT 2 |2
14-2  [43520-K1250 STEP, R. 1 1
14-3  [42220-K1250 BRACKET, R. STEP 1 1
14-4  [43511-K1250 SPRING, FOOTPEG RETURN 2 |2
14-5 [42210-K1250 BRACKET, L. STEP 1 1
14-6  [43510-K1250 STEP, L. 1 1
14-7  |GB5787-86 BOLT M10x1.25x20-Zn.DB 1 1
14-8 |GB5787-86 BOLT M10x1.25x55-Zn.DB 1 1
14-9 |GB5787-86 BOLT M10x1.25x25-Zn.DB 1 1
14-10 [GB91-86 PIN, COTTER 3.2x20-Zn.DB 2 |2




F15 STAND
S
REF [(PART NUMBER DESCRIPTION QTY §
N
151 [42310-K1250 BAR, SIDE STAND 1 1
15-2  [42312-K1250 SPRING, SIDE STAND 1 1
15-3  [42412-K1250 SCREW, SIDE STAND PICOT 1 1
15-4 |GB6185-86 NUT M10x1.25-Zn.DJ 1 1

4
|




F16

SWINGARM

ENLARGED FIGURE
NEXT PAGE

G

=)
REF [(PART NUMBER DESCRIPTION QTY §

N
16-1  |GB5787-86 BOLT M6x20-Zn.DJ 2 |2
16-2  [61311-K1250 CASE, DRIVE CHAIN 1 1
16-3 |08MB-116 CHAIN, DRIVE GB/T14212-93 428H 1 1
16-4  [41212-K1250 SPACER 1 1
16-5 [61251-K1250 BUSH, PIVOT THRUST 2 |2
16-6  [61241-K1250 COLLAR, SWINGARM 1 1
16-7  [61222-K1250 CAP, SWINGARM DUST SEAL 2 |2
16-8 [61413-K1250 GUARD, CHAIN 1 1
16-9 |GB5787-86 BOLT M8x28-Zn.DB 1 1
16-10  [61274-K1250 WASHER, CHAIN SLIDER 2 |2
16-11  [61273-K1250 SLIDER, CHAIN 1 1
16-12  [41211-K1250 SLIDER, CHAIN (UPPER) 1 1
16-13 [61100-K1250-1 SWINGARM SUB-ASSY 1 1
16-14 [61312-K1250 BOLT M6 x 14,5 2 |2
16-15 [61211-K1250 BOLT, SWINGARM PIVOT M12 x 216 1 1
16-16  [GB6187 SELF-LOCKING NUT M12x1.25-Zn.DB 1 1
16-17 [GB5783-86 BOLT M6x14-Zn.DJ 2 |2
16-18 [GB6170-86 NUT M6-Zn.DB 1 1




F16 SWINGARM




F17 REAR SHOCK ABSORBER

G

(=]
REF |PART NUMBER DESCRIPTION QTY §

N
17-1  |62100-K1250 CUSHIN ASSY 1 1
17-2  |61263-K1250 COLLAR, CUSHION ARM diam.10 x 43 1 1
17-3 |61260-K1250 ARM SUB-ASSY., CUSHION 1 1
17-4 |GB6187-86 NUT M10x1.25-Zn.DJ 1 1
17-5 |61267-K1250 SEAL (17 x 24 x 4) 2 2
17-6 |61266-K1250 CAP, DUST SEAL 6 [ 6
17-7 |61261-K1250 COLLAR, CONNECTING ROD PIVOT 1 1
17-8 |61272-K1250 COLLAR, CONNECTING ROD diam.10 x 69 1 1
17-9 |61270-K1250 ROD SUB-ASSY., SHOCK CONNECTING 1 1
17-10 |61264-K1250 COLLAR, SHOCK ABSORBER (LOWER); diam.8 x 28 1 1
17-11  |61262-K1250 BOLT M10 x 65 1 1
17-12  |62112-K1250 BOLT M8 x 49 1 1
17-13 |62111-K1250 BOLT M10 x 56 1 1
17-14 |61271-K1250 BOLT M10 x 113 1 1
17-15 |61265-K1250 BOLT M10 x 73 1 1
17-16 |GB6187 SELF-LOCKING NUT M10x1.25-Zn.DJ 3 3
17-17 |GB6187 SELF-LOCKING NUT M8-Zn.DJ 1 1




F18 REAR FENDER
L<=)
o
REF |PART NUMBER DESCRIPTION ary| 8
N
63111-K1250-BU FENDER SET, RR.BLUE T 11
63111-K1250-PK FENDER SET, RR.PINK T 11
181 163111-K1250-0R FENDER SET, RR.ORANGE 1| 1
63111-K1250-RD FENDER SET, RR.RED T 1 1
182 |63113-K1250 MUDGUARD, RR. FENDER T 1
18-3  |61312-K1250 BOLT 8 | 8

*ALL PLASTICS COME WITH STICKERS.




41991-K1250

CHOKE CABLE

F19 HANDLE SWITCH
G
=)
REF [(PART NUMBER DESCRIPTION QTY §
N
191 [36600-K1250 WIRE HARNESS 1 1
19-2  [YTX4L-BS BATTERY 1 1
19-3  [36611-K1250 SUPPORT (FOR BATTERY) 1 1
19-4 [N/A USE PART # 37120-K1250-1 SWITCH (STOP) 1 1
19-5 [N/A USE PART # 37120-K1250-1 SWITCH (STARTER) 1 1
19-6  [57110-K1250 THROTTLE GRIP 1 1
19-7  [57210-K1250 LEFT GRIP 1 1
19-8  [57410-K1250 THROTTLE SEAT 1 1
19-9 [57600-K1250 CLUTCH LEVER 1 1
19-10 [58300-K1250 THROTTLE CABLE 1 1
19-11  [58200-K1250 CLUTCH CABLE 1 1
19-12  [37100-K1250 IGNITION LOCK 1 1
1 1
1 1

37120-K1250-1

STARTER/STOP SWITCH COMBINATION UNIT




F20

FRAME

ENLARGED FIGURE
NEXT PAGE

G

=)
REF [(PART NUMBER DESCRIPTION QTY §

N
20-1  |168711-K1250 NAME PLATE 1 1
20-2 |GB827-86 2x5 CLIVER 2 |2
20-3  |44143-K1250 BOLT M8x65 1 1
20-4  |41100-K1250 FRAME ASSY 1 1
20-5 |41994-K1250 STAY FR. ENGINE HANGER 1 1
20-6  |44144-K1250 BOLT M8X59 1 1
20-7  |41213-K1250 COLLAR, L. RR. ENGINE HANGER 1 1
20-8 |41993-K1250 PLATE (R) 1 1
20-9  |41101-K1250 PLUG, HOLE 2 |2
20-10 |61411-K1250 SLIDER ASSY., CHAIN (LOWER) 1 1
20-11  161412-K1250 SPACER 1 1
20-12 109211-K1250 BOLT M10x161 1 1
20-13 ]09213-K1250 BOLT M10 x110 1 1
20-14 44142-K1250 BOLT M8x92 2 |2
20-15 ]09113-K1250 BOLT M8x73 2 |2
20-16 |GB6187-86 SELF-LOCKING NUT M8-Zn.DB 7 17
20-17 141992-K1250 PLATE (L) 1 1
20-18 |GB5787-86 BOLT M6x14-Zn.DJ 1 1
20-19 |GB6187-86 SELF-LOCKING NUT M10x1.25-Zn.DB 2 |2
20-20 ]41990-K1250 SKID PLATE 1 1




F20 FRAME




F21 GRAPHICS
o
REF PART NUMBER DESCRIPTION QTY §
N
22-1  |73111-K1250-BU GRAPHIC FR FENDER BLUE 1 1
73111-K1250-RD GRAPHIC FR FENDER RED 1 1
73111-K1250-OR GRAPHIC FR FENDER ORANGE
73111-K1250-PK GRAPHIC FR FENDER PINK
22-2  |73113-K1250-UM UNITED MOTORS GRAPHIC FR. FENDER 2 |2
22-3 |51110-K1250 UM FRONT SHOCK GRAPHIC(ORANGE) 2 |2
22-4  151150-K1250 UNITED MOTORS FRONT SHOCK WHITE LETTERS GRAPHI]J 2 | 2
22-5 |87110-K1250-BU R. TANK COVER GRAPHIC BLUE 1 1
87110-K1250-RD R. TANK COVER GRAPHIC RED 1 1
87110-K1250-OR R. TANK COVER GRAPHIC ORANGE 1 1
87110-K1250-PK R. TANK COVER GRAPHIC PINK 1 1
22-6  |87120-K1250-BU L. TANK COVER GRAPHIC BLUE 1 1
87120-K1250-RD L. TANK COVER GRAPHIC RED 1 1
87120-K1250-OR L. TANK COVER GRAPHIC ORANGE 1 1
87120-K1250-PK L. TANK COVER GRAPHIC PINK 1 1
22-7 |87311-k1250-BU GRAPHIC COVER. R SIDE BLUE 1 1
87311-k1250-RD GRAPHIC COVER. R SIDE RED 1 1
87311-k1250-OR GRAPHIC COVER. R SIDE ORANGE 1 1
87311-k1250-PK GRAPHIC COVER. R SIDE PINK 1 1
22-8 |87312-K1250-BU GRAPHIC COVER. L SIDE BLUE 1 1
87312-K1250-RD GRAPHIC COVER. L SIDE RED 1 1
87312-K1250-OR GRAPHIC COVER. L SIDE ORANGE 1 1
87312-K1250-PK GRAPHIC COVER. L SIDE PINK 1 1
22-9 |87313-K1250-1 #1 BACKGROUND SIDE COVER R.SIDE 1 1
22-10 |87314-K1250-1 #1 BACKGROUND SIDE COVER L.SIDE 1 1
22-11 |187315-K1250-SC GRAPHIC COVER R. SIDE (BLACK-WHITE) 1 1
22-12 |187316-K1250-SC GRAPHIC COVER L. SIDE (BLACK-WHITE) 1 1
22-13 |10327-K1250-BU UM SWINGARM GRAPHIC L. SIDE BLUE 1 1
10327-K1250-RD UM SWINGARM GRAPHIC L. SIDE RED 1 1
10327-K1250-OR UM SWINGARM GRAPHIC L. SIDE ORANGE 1 1
10327-K1250-PK UM SWINGARM GRAPHIC L. SIDE PINK 1 1
22-14 |20327-K1250-BU UM SWINGARM GRAPHIC R. SIDE BLUE 1 1




F21 GRAPHICS CONTINUED

G

=)

REF PART NUMBER DESCRIPTION QTY §
N

20327-K1250-RD UM SWINGARM GRAPHIC R. SIDE RED 1 1
20327-K1250-OR UM SWINGARM GRAPHIC R. SIDE ORANGE 1 1
20327-K1250-PK UM SWINGARM GRAPHIC R. SIDE PINK 1 1

22-15 |11003-K1250-BU REAR FENDER UM GRAPHIC BLUE 1 1
11003-K1250-RD REAR FENDER UM GRAPHIC RED 1 1
11003-K1250-OR REAR FENDER UM GRAPHIC ORANGE 1 1
11003-K1250-PK REAR FENDER UM GRAPHIC PINK 1 1

22-16  |87314-K1251-1 #1 BACKGROUND NUMBER PLATE 1 1




F21 GRAPHICS

2215 229 22-7 2211 2213

221

22-16

22-5
22-2

22.3 F_
22-4

UNITED MOTO




UMPARTS

Order Online! www . umamerica.com

START RIDING®
& 2006 United Motors of America





